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Plot 7-617. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch.
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Plot 7-618. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1, Pol. H)
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Plot 7-619. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1, Pol. V)

Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
Frequency Ant. Pol. | Antenna Tur'ntable Analyzer AFCL Field Limit Margin
MHz Detector HV Height fem Azimuth Level dB/m Strength [dBuV/m] 4B
Bl =) ghtieml| rgegree] | [@Bm] | [9B™ | [aBuvim] H 13
*1 11870.00 Peak H - - -72.13 16.96 51.83 73.98 -22.15
*1 11870.00 | Awerage H - - -83.56 16.96 40.40 53.98 -13.58
*| 17805.00 Peak H - - -72.88 21.89 56.01 73.98 -17.97
*1 17805.00 | Awerage H - - -84.36 21.89 44.53 53.98 -9.45

Table 7-81. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-620. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 47, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
MHz Detector HV Height fem Azimuth Level dB/m Strength [dBuV/m] 4B
15 =] ghtieml| rgegree] | [@Bm] | [9B™ | [dBuvim] H el
*| 12350.00 Peak H - - -73.33 17.83 51.50 73.98 -22.48
*1 12350.00 | Awerage H - - -84.16 17.83 40.67 53.98 -13.31

Table 7-82. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-21-R3.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-621. Radiated Spurious Emissions above 1GHz CDD (802.11ax — Ch. 93)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Frequency Ant. Pol. | Antenna Tur_ntable AT AFCL el Limit Margin
[MHZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBV/m] [dB]
g [degree] | [dBm] [dBpV/m] H
12830.00 | Average H - - -84.43 18.55 41.12 68.20 -27.08

Table 7-83. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-21-R3.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-622. Radiated Spurious Emissions above 1GHz CDD (802.11ax — Ch. 97)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Ant. Pol. | Antenna Turptable AT AFCL el Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
12870.00 | Average H - - -83.90 18.68 41.78 68.20 -26.42

Table 7-84. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-21-R3.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-623. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 105, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Ant. Pol. | Antenna Tur_ntable AT AFCL el Limit Margin
[MHZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBV/m] [dB]
g [degree] | [dBm] [dBpV/m] H
12950.00 | Average H - - -83.57 18.16 41.59 68.20 -26.61

Table 7-85. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-21-R3.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device

Page 211 of 282

© 2023 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
SWT: 44.0ms
120 A
E
2 100
[a]
Z
L
o |
2 80
E
]
o
] 60 1
[V
40 A

7 8 9 10
Frequency (GHz)

11 12 13

14

15 16 17 18

Plot 7-624. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 113)
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Plot 7-625. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 113, Pol. H)

FCC ID: BCGA2764
IC: 579C-A2764
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
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Test Dates:
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Plot 7-626. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 113, Pol. V)

Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Frequency Ant. Pol. | Antenna Tur_ntable AT AFCL A Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
13030.00 | Average H - - -83.89 18.52 41.63 68.20 -26.57

Table 7-86. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 213 of 282
1C2205090028-21-R3.BCG 5/30/2022 - 9/16/2022 Tablet Device
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Plot 7-627. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 117)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Ant. Pol. | Antenna Turptable AT AFCL el Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] H
13070.00 | Average H - - -83.69 18.31 41.62 68.20 -26.58

Table 7-87. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-21-R3.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-628. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 149, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Detector Ant. Pol. | Antenna T:Zr?ntqautilhe A'lzl\)lzfr AFCL Stftle(:;jth Limit Margin
[MHz] [H/V] |Height [cm] degree] | [dBm] [dB/m] [dBV/m] [dBpV/m] | [dB]
*1 13390.00 Peak H - - -72.86 18.01 52.15 73.98 -21.83
*1 13390.00 | Awerage H - - -84.25 18.01 40.76 53.98 -13.22

Table 7-88. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-21-R3.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-629. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185)
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Plot 7-630. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 185, Pol. H)

FCC ID: BCGA2764
IC: 579C-A2764
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
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Test Report S/N:
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Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-631. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 185, Pol. V)

Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Frequency Ant. Pol. | Antenna Tur_ntable NS AFCL s Limit Margin
[MHz] Detector [HV] Height [cm] Azimuth Level [dB/m] Strength [dBV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
13750.00 | Average H 217 108 -68.72 17.84 56.12 68.20 -12.08

Table 7-89. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-632. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 189)
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Plot 7-633. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 189, Pol. H)

FCC ID: BCGA2764
IC: 579C-A2764
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-21-R3.BCG
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EUT Type:
Tablet Device
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Plot 7-634. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 189, Pol. V)

Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Ant. Pol. | Antenna Tur_ntable NS AFCL s Limit Margin
[MHz] Detector [HV] Height [cm] Azimuth Level [dB/m] Strength [dBV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
13790.00 | Average H 205 105 -69.11 17.74 55.63 68.20 -12.57

Table 7-90. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 219 of 282
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Plot 7-635. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Detector Ant. Pol. | Antenna T:;?;ikiLe Atilgéfr AFCL Stl:::;jth Limit Margin
[MHz] [H/V] |Height [cm] degree] | [dBm] [dB/m] [dBV/m] [dBpV/m] | [dB]
13990.00 | Awerage H - - -83.87 17.91 41.04 68.20 -27.16

Table 7-91. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764

IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090028-21-R3.BCG

Test Dates:

5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-636. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 233)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Frequency Ant. Pol. | Antenna Tur_ntable AT AFCL el Limit Margin
[MHZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBV/m] [dB]
g [degree] | [dBm] [dBpV/m] H
14230.00 | Average H - - -84.07 18.14 41.07 68.20 -27.13

Table 7-92. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-21-R3.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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7.7.4  Antenna 5b Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MHZ  pegk: 5821.50 MHz, 57.89 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS hug et 10008 ERH D Olms  Avg: 5858.10 MHz, 46.42 dBuV/m
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Plot 7-637. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
Worst Case Mode: 802.11a

Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
RBW:1MHz  pegk: 5839.20 MHz, 58.52 dBuV/m
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Plot 7-638. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
RBW: 1 MHz  peak: 5813.70 MHz, 58.37 dBpuV/m
Peak T ce. VBW: 3 MH ’
PASS hug et 10108 YN 2 Sas  Avg: 5804.10 MHz, 46.66 dBuUV/m
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Plot 7-639. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

RBW: 1 MHZ  peak: 7207.20 MHz, 63.00 dBuV/m
Peak T ce. VBW: 3 MH ’
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Plot 7-640. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNIl Band 8)
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Worst Case Mode:

802.11a

Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

7095MHz

229

PASS oo Offsa: 17.00 VBW: 3 MHz

Peak Offset: 17.7dB_ SWT: 1.01lms

RBW: 1MHz  peak: 7257.60 MHz, 62.73 dBpV/m

Avg: 7244.40 MHz, 51.46 dBuV/m
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Plot 7-641. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode:

802.11a

Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

7095MHz
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Plot 7-642. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
PASS gefecortx ™ yewitok: 753 amvim
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Plot 7-643. Antenna 5b Radiated Upper Band Edge
(Peak — UNII Band 8)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233

Trace: MaxHold GEW: 100 kHz Channel Power
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Detector: PK \W: 300 kHz
Offset: 17.7dB SWT: 1.01ms 73.57 dBuV/m
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Plot 7-645. Antenna 5b Radiated Upper Band Edge
(Peak — UNII Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 17.7dB SWT: 1.01ms 65.39 dBuV/m
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Plot 7-644. Antenna 5b Radiated Upper Band Edge
(Average — UNIl Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 17.9dB SWT: 1.01ms 65.18 dBuV/m
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Plot 7-646. Antenna 5b Radiated Upper Band Edge
(Average — UNII Band 8)
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Worst Case Mode:

802.11a

Worst Case Transfer Rate:

54Mbps

Distance of Measurements:

3 Meters

Operating Frequency:

7115MHz

Channel:

233

Trace: MaxHold

RBW: 100
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Plot 7-647. Antenna 5b Radiated Upper Band Edge

(Peak — UNII Band 8)
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Plot 7-648. Antenna 5b Radiated Upper Band Edge

(Average — UNIl Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz

Channel:

140 A

Field Strength (dBuV/m)
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Avg: 5909.40 MHz, 48.59 dBpV/m
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Plot 7-649. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
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Plot 7-650. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

5955MHz

1

PASS oo Offsat: 1630 VBW: 3 MHz

Peak Offset: 15.8dB_ SWT: 1.01ms

RBW: 1 MHz  peak: 5894.10 MHz, 59.60 dBuVv/m

Avg: 5902.80 MHz, 49.09 dBpV/m
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Plot 7-651. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

7095MHz

229

PASS oo Offsat: 17.80 VBW: 3 MHz

Peak Offset: 17.6dB SWT: 1.01ms

RBW: 1MHz  peak: 7229.70 MHz, 63.53 dBpV/m

Avg: 7245.90 MHz, 52.45 dBpV/m
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Plot 7-652. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNIl Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz

Channel:

140

Field Strength (dBuV/m)
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PASS oo Offsat: 17.00 VBW: 3 MHz

Peak Offset: 17.6dB SWT: 1.01lms

RBW: 1 MHz  peak: 7231.80 MHz, 63.92 dBpV/m

Avg: 7229.70 MHz, 52.21 dBuV/m
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Plot 7-653. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
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Plot 7-654. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNIl Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
PASS gefecortc ™ yewitok: 77T Gmvim
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Plot 7-655. Antenna 5b Radiated Upper Band Edge
(Peak — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233

Trace: MaxHold GEW: 100 kHz Channel Power
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Detector: PK \W: 300 kHz
Offset: 17.6dB SWT: 1.01ms 78.72 dBuV/m
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Plot 7-657. Antenna 5b Radiated Upper Band Edge
(Peak — UNII Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 17.7dB SWT: 1.01ms 65.22 dBuV/m
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Plot 7-656. Antenna 5b Radiated Upper Band Edge
(Average — UNIl Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 17.9dB SWT: 1.01ms 65.30 dBuV/m
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Plot 7-658. Antenna 5b Radiated Upper Band Edge
(Average — UNII Band 8)

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-21-R3.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device

Page 230 of 282

© 2023 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233

Trace: MaxHold 5EW5 %80 kHz Channel Power

Detector: PK : 300 kHz

PASS Offset: 17.6dB SWT: 1.01ms 78.54 dBuV/m
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Plot 7-659. Antenna 5b Radiated Upper Band Edge
(Peak — UNII Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 18.1dB SWT: 1.01ms 65.42 dBuV/m
1201
E
S 100 A
=
@
2
£ 80
<
e
in
3 601 M
o
i
P rm o e
40 4

71245 71247 71249 71251 7125.3 71255 71257 7125.9 7126.1 7126.3 7126.5
Frequency (MHz)

Plot 7-660. Antenna 5b Radiated Upper Band Edge
(Average — UNIl Band 8)
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7.7.5 Antenna 5b Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1MHz  peak: 5900.85 MHz, 60.33 dBuV/m
Peak Trace . ’
PASS Avg offeet 10008 YEN 302 Avg: '5923.60 MHz, 49.25 dBuv/m
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Plot 7-661. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1MHz  peak: 5924.65 MHz, 60.58 dBUV/m
Peak Trace . ’
PASS avg offeet 10208 YON 302 Avg: 5923.95 MHz, 49.27 dBuv/m
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Plot 7-662. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
RBW: 1 MHz  peak: 5924.30 MHz, 60.79 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS avg offet 1050 YN 2 S Avg: 5924.65 MHz, 49.99 dBpV/m
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Plot 7-663. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7085MHz
Channel: 227
RBW: 1 MHz  pegk: 7126.05 MHz, 63.91 dBuV/m
Peak Trace . ’
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Plot 7-664. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
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Plot 7-665. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Transfer Rate: MCS11
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Plot 7-666. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.6  Antenna 5b Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1MHz  peak: 5921.40 MHz, 64.24 dBpV/m
Peak Trace . ’
PASS Avg offeet 10508 YEN 3 M2 Avg: 5923.40 MHz, 51.73 dBuv/m
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Plot 7-667. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz
Channel: 7
RBW: 1 MHz  pegk: 5922.60 MHz, 64.69 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS avg offet 1079 YR 2 01 Avg: 5924.20 MHz, 51.99 dBpV/m
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Plot 7-668. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MHz  pegk: 5921.80 MHz, 63.67 dBuV/m
Peak T ce. VBW: 3 MH y
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Plot 7-669. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

RBW: 1 MHz  peak: 7125.40 MHz, 65.27 dBUV/m
Peak Trace VBW: 3 MH !
PASS Avg offect: 182d VWS MHZ - 0075756760 MHZ, 51,79 dBuv/m
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Plot 7-670. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode:
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Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
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Plot 7-671. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Plot 7-672. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.7  Antenna 5b Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode:
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Worst Case Transfer Rate:
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Plot 7-673. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15
RBW: 1 MHz  pegk: 5921.40 MHz, 70.57 dBuV/m
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Plot 7-674. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW: 1 MHZ  peak: 5910.15 MHz, 75.33 dBuV/m
Peak Trace VBW: 3 MH '
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Plot 7-675. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 6985MHz
Channel: 207
RBW: 1 MHZ  pegk: 7159.20 MHz, 75.20 dBuV/m
Peak Trace VBW: 3 MHz ’
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Plot 7-676. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode:
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Plot 7-677. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Transfer Rate: MCS11
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Plot 7-678. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.8 Antenna 4a Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1MHZ  peak: 5915.40 MHz, 60.21 dBV/m
Peak Trace VBW: 3 MH !
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Plot 7-679. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
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Plot 7-680. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
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